BASIC

ibuprofen    (Motrin, Advil, Nuprin) 300-800     mg PO qid.    [200,300,400,600,800]

    Peds                             5-10     mg/kg PO q6h.    [100 mg/5ml]

acetaminophen      (Tylenol)      650 mg PO/PR q4h.

    Peds: 15 mg/kg/dose. [tabs 80,160,325,500]

                         [supp 120,325,650]

                         [elixir 160 mg/5ml]

                         [drops 80 mg per 0.8 ml dropperful]

cephalexin (Keflex)        250-500 mg PO    qid.        [250, 500]

    Peds:                  75-100 mg/kg/day divided qid [elixir 125 & 250 mg/5ml]

amoxicillin          (Amoxil)    250-500 mg PO        tid. [tabs 125,250,500]

    Peds:                        40 mg/kg/day divided tid. [elixir 125 & 250 mg/5ml]

Bactrim, Septra (TMS)                5 mg/kg  IV q6h.  (based on trimethoprim)

                                     1 tab    PO bid, single strength (80/400) or

                                                      DS              (160/800)

    Peds:                            5ml elixir per 10 kg per dose PO bid [50/200 per 5ml]

benazepril (Lotensin) 10-40   mg PO qd                 [5,10,20,40] 

hydrochlorothiaz (HCTZ)      25-100 mg PO qd or bid     [25,50,100, solution 50 mg/5ml] Thiazide 

lindane              (Kwell)             30ml of 1% cream or lotion applied topically from chin to feet, wash after 8-12h.

                                         1% shampoo 30 ml per application [60ml for all forms] Lice, mites.

hydrocortisone                Apply tid/qid    [cream 0.25, 0.5, 1, 2.5%]

                                               [ointment 0.5,1,2.5%]

                                               [lotion 0.25,0.5,1,2,2.5%]

                                               [gel 0.5%, sol'n 1%]

                                               [aerosol 0.5%]

calamine               apply lotion                 qid prn for poison ivy/oak

capsaicin   (Zostrix)  apply .025% or .075% cream   qhs

multivitamins (MVI)        1 ampule diluted in 500-1000 ml NS/D5WIV.

                           1 tab       PO qd.

rehydration solutions Pedialyte

Neosporin            (bacitr/neo/poly)   cream or ointment        2-5 times per day.

diphenhydramine  (Benadryl)       25-50 mg IV/IM/PO q6h.   [tabs 25,60]

    Peds:                         5mg/kg/d.                [elixir 12.5 mg/5ml]

guaifenesin (Robitussin) 5-20 ml PO q4h, 5-10ml/dose if 6-12 yo, 2.5-5ml if 2-6 yo [syrup 100 mg/5ml]

Sudafed Plus (pseudoephed 60 mg + chlorpheniramine 4 mg per tab or 10ml)                  1 tab or 10ml PO 14-6h

loperamide     (Imodium)      4 mg            PO, may repeat 2 mg prn up to 16 mg/day.

    Peds (first day)          1 mg tid if 13-20 kg,

                              2 mg bid if 20-30 kg.

                              2 mg tid if >30 kg   [tab 2, elixir 1 mg/5ml]

bismuth subsal (Pepto-Bismol) 2 tabs or 30 ml PO q1h up to 8 doses/24 h.

    Peds: (per dose)          10 ml if 6-9 yo,

                              5  ml if 3-6 yo      [tab 262, susp 262 & 524 per 15ml]

Maalox             (alumin & mag hydrox)         one tab or 15-30 ml PO prn.  Maalox Plus has added simethicone

ferrous sulfate             325 mg or 5-10ml PO tid [tabs 250,300,325, elixir 220 mg/5ml]

phenolphthalein  (Ex-Lax)      50-90 mg    PO qhs       [90]

charcoal                     0.5-1.0 g/kg up to 30-90 g PO. Can repeat q4h.

Polysporin      (bacitracin+polymyxin)  ointment    q3-4h

artificial tears (Tears Plus)      1-2 drops prn

Cortisporin

Doxycycline

DEVELOPING COUNTRIES

chloroquine phos. (Aralen) Malaria prophylazis 8 mg/kg up to 500 mg PO qwk from 1 wk before exposure to 4 wks post exposure [250,500] 

mefloquine        (Lariam) Malaria prophylaxis 250               mg PO q week from 1 week before exposure to 4 weeks after. Treatment 1250 mg PO single dose [250] 

mebendazole (Vermox)

    Pinworm 100 mg PO single dose. Roundowrm,

    whipworm, hookworm: 100 mg PO bid x 3 days [100] 

metronidazole     (Flagyl)   Load 1g or 15 mg/kg     IV, maintenance 500 mg or 7.5 mg/kg 16h, each dose over 1h.

                                  250-750  mg        PO            tid.

    Single dose for trich:        2g                 PO                     [250,500]

ADVANCED

cyclobenzaprine (Flexeril) 10        mg PO tid                [10]

aspirin      (Ecotrin, Bayer, ASA)   650         mg PO q4-6h   [65,75,81,325,500,650, supp 60,120,325,650]

fluconazole    (Diflucan)   200-400      IV/PO first day, then 100-200 mg qd. [50,10,200] 

phenazopyridine    (Pyridium)     200 mg PO tid for 2 days [100,200]

isoniazid  (INH)       10-20 mg/kg up to 300 mg    PO qd              [50,100,300, syrup 50 mg/5ml]

    Consider supplemental pyridoxine 25 mg PO qd. Hepatic toxicity.

cefazolin  (Ancef, Defzol) 0.5-2    g IV/IM q6-8h.

    Peds: 25-100 mg/kg/day divided          q6-8h.

lovastatin     (Mevacor)   20-80 mg PO qd        [10,20,40] 

furosemide       (Lasix)     1 mg/kg up to 20-40 mg IV. [solution 10 & 40 mg/5ml]

                             20-80  mg PO qd/bid.       [20,40,80]                      Loop

thyroxine           (T4, Synthroid) 100-200 ug PO qd      [25,50,75,88,100,112,125,150,175,200,300ug] 

glipizide            (Glucutrol) 5-15    mg  PO qd/bid [5,10]

prednisone         (Deltasone)   1-2     mg/kg or 5-60 mg PO qd [tabs 1,2.5,5,10,20,50, elixir 5 mg/5ml]

coal tar    (Tegrin)   apply shampoo                daily.

niacin        (vitamin B3) 10-20    mg PO qd [25,50,100,250,500]

medroxyprogesterone   (Provera)      5-10       mg PO     qd prn [2.5,5,10]

norethindrone/ethinyl estradiol (Ortho-Novum) 1/35 (1mg/35 ug)

                                (Ortho-Novum) 1/50 (1 mg/50 ug)

                                (Ortho-Novum) 7/7/7 (triphasic)

ranitidine         (Zantac)                      50               mg IV q6-8h, or continuous infusion 6.25 mg/h.

                                                 150              mg PO bid or 300 qhs          [tabs 150,300, syrup 75 mg/5ml]

psyllium         (Metamucil)

                 (Fiberall)    1     tsp   PO qd/bid/tid

albuterol               (Ventolin)

                        (Proventil)0.5     ml of 0.5% sol'n (2.5 mg) nebulized q6h. Inhaler 2 puffs q4-6h. 2-4 mg PO tid/qid. Children 2-6 yo 0.1 mg/kg up to 2 mg PO tid [tabs 2,4, syrup 2 mg/5ml]

beclomethasone          (Vanceril)

                        (Beclovent)2       puffs tid/qid.

fluoxetine    (Prozac)     20     mg PO qd                        [tab 20, liquid 20 mg/5ml]

chlorpromazine    (Thorazine) 400-600 mg PO/IM bid/tid/qid [tabs 10,25,50,100,200, supp 25,100,syrup 10 mg/5ml]

witch hazel   (Tucks)          pads           tid/qid

meclizine          (Antivert)   25         mg PO q6h prn [12.5,25,50]

ergotamine        (Ergostat) 2 mg SL, may repeat q 30 min x2 [2]

EMERGENCIES

lidocaine (Xylocaine) 0.5,1,1.5,2,4,10,20% with epi 0.5,1,1.5,2%

zidovudine (AZT, Retrovir) 100-200 mg PO/IV q4h.                 [tab 100, syrup 50 mg/5ml] Marrow suppression 

nitroglycerin, sust release    (Nitro-bid)    2.5-6.5 mg PO bid/tid [2.5,6.5,9] 

silver sulfadiazine  (Silvadene)         1% cream applied         qd/bid to burn. [20,50,400,1000g]

methylprednisolone (Solu-Medrol) 125     mg     IV/IM, dosage varies.

                                 4-48    mg     PO    qd        [2,4,8,16,24,32]

          Medrol Dosepack tapers 24 to 0 mg           over 7 days.

insulin              (Novolin)

                     (Humulin)   5-10    units regular plus concurrent dextrose IV for hyperkalemia. Profound hyperglycema (e.g. DKA) 0.1 units regular/kg IV bolus, infusion 100 units regular in 500ml NS (0.2 units/ml) allow 100ml to drain and prime tubing prior to hook-up) at 0.1 units/kg/hr. 70 kg: 7 units/h (35 ml/h)

promethazine      (Phenergan) 25-50 mg PO/IM/PR q4-6h.

    Peds:                         1 mg/kg/dose                 [tabs 12.5,25,50, syrup 5.25 & 25 mg/5ml, supp 12.5,25,50]

dimenhydrinate    (Dramamine) 50    mg PO/IM/IV q4h            [50]

epinephrine                        0.01 ml/kg up to 0.3-0.5 ml (0.3-0.5 mg) of 1:1,000 solution SC.  

phenytoin     (Dilantin) load 50 mg/min IV to total 15-20 mg/kg or 1000 mg. Mix in NS, precipitates in D5W. 5 mg/kg or 300 mg PO qd or divided tid. [tabs 30,50,100, elixir 30 & 125 mg/5ml] nml range (10-20)

UNCATEGORIZED

ketoconazole   (Nizoral)    200-400 mg   PO qd                                [200] Hepatic toxicity 

[50 ml bottle]

                            Vaginal supp    qhs for 14 days.                  [100,000 units]

Ciprofloxacin (Cipro)    250-750 mg PO bid [250,500,750]

                         200-400 mg IV q12h.

azithromycin (Zithromax) 500     mg   PO first day, then 250 mg PO qd. [250]

                         1000    mg   PO single-dose for chlamydia.

Pediazole    (EES/STX)   50 mg/kg/day PO divided qid (based on EES dose)

clotrimazole         (Lotrimin, Mycelex) 1% cream/solution/lotion bid.

CONDITIONS TREATABLE WITH BASIC MEDS

General conditions

  Pain

  Headaches

  Fever

  Dehydration

Cardiovascular

  Hypertension

  Edema

Dermatology

  Skin infections

  Scabies

  Allergic rashes

  Animal bites

ENT

  Otitis media (inner ear infections)

  Otitis externa (outer ear infections)

  Common cold

  Cough

GI

  Diarrhea

  Constipation

  Dyspepsia (GI upset)

GU

  Urinary infections

  STDs

Minerals

  Multi-vitamin desire

  Iron deficiency anemia

Ophthalmology

  Eye infections

  Dry eyes

Orthopedics

  Muscle strain

CONDITIONS TREATABLE WITH DEVELOPING COUNTRY MEDS

Malaria

Helminths (worms)

Amoeba

CONDITIONS TREATABLE WITH ADVANCED MEDS

Muscle strain

Chronic stable angina

Candidiasis (vaginal yeast infection)

Dysuria (painful urination)

TB

Pneumonia

Hypercholesterolemia

Congestive heart failure

Edema of the legs

Hypothyroidism

Diabetes

Unresponsive allergic skin conditions

Peptic ulcers

Dandruff

Chronic constipation

Acute and chronic asthma

Depression

Psychosis

Hemorrhoids

Vertigo (dizziness)

Migraine headaches

CONDITIONS TREATABLE WITH EMERGENCY MEDICINES

Lacerations

Skin lesion removal

HIV exposure

Myocardial infarction (heart attack)

Burns

Anaphylaxis (severe allergic reaction)

Hyperglycemia

Vomiting

Sea / car sickness

Seizures

